
31

22

23

x4

M



32

24

x4x4

M



33

25

x4x2

+H M



34

27

26

H

M



35

28

29

+H M 25

x4x4

+I M

x4x2



36

30

29

I

J

x7 P500

x9 P665

P500

P665



37

32

33

A

+A I
P665



38

34

Connect control panel wired harness to battery box. 
Connecter le faisceau de câbles du panneau de 
commande au boîtier de la batterie. 
Conecte el mazo de cables del panel de control  
a la caja de la batería.
Den Kabelbaum der Steuertafel mit dem 
Batteriekasten verbinden.

DE



39

35

Connect the tank scale wire to the battery box. 
Connecter le câble de la balance du réservoir  
au boîtier de la batterie. 
Conecte el cable de la escala del depósito  
a la caja de la batería.
Schließen Sie das Kabel der Tankwaage an den 
Batteriekasten an.

M

F

x6 P665

x5 P500

DE



40

36

37

Locate your wireharness, connect the female 
plug to the power box. 

 
Localisez votre faisceau de câbles, connectez 
la fiche femelle au boîtier électrique. 

Localice su mazo de cables, conecte el 
enchufe hembra a la caja de alimentación.

DE Suchen Sie Ihren Kabelbaum und schließen 
Sie die Steckerbuchse an den Stromkasten an. 

I

DE

Connect wire to LCD screen. 
Connecter le câble à l’écran LCD. 
Conectar el cable a la pantalla LCD.
Schließen Sie das Kabel an den LCD-Bildschirm an.



41

38

39

Take the male end of the wire, feed it up 
through the front channel of the side panel 
and through the bushing on the right side.
Prenez l’extrémité mâle du fil, faites-la passer 
par le canal avant du panneau latéral et par la 
douille sur le côté droit. 

Toma el extremo macho del cable, pásalo por el 
canal frontal del panel lateral y por el casquillo 
del lado derecho.

DE Nehmen Sie das männliche Ende des Kabels, 
führen Sie es durch den vorderen Kanal der 
Seitenwand und durch die Buchse auf der 
rechten Seite nach oben.

Connect the male end to the side shelf 
LCD screen. 

 
Connecter l’extrémité mâle à l’écran 
LCD de l’étagère latérale. 

Conecte el extremo macho a la pantalla 
LCD del estante lateral.

DE Verbinden Sie das männliche Ende mit dem 
LCD-Bildschirm des Seitenregals.

Back view. 
Vue arrière.

Vista posterior.
Rückansicht.



42

40

41

M



43

42

43

I

M

x1



44

44

45

I



45

46

47

H



46



47

Parts List 
Liste des pieces 
Lista de piezas
Teileliste



48

Doors

Cabinet

Side Shelf (SIB)

Base

Control Panel

Hood

Side Shelf

Lid

Accessory Components

Grill Overview | Vue d’ensemble du gril 
Visión general de la parrilla | Grill Übersicht

- Phantom model parts
- Pièces du modèle Phantom
- Piezas del modelo Phantom
- Phantom Modellteile

PHM

x - standard part
p - propane
n - natural
ac - accessory

Legend

x - estándar
p - propano
n - gas natural
ac - accesorio

Leyenda

x - standard
p - propane
n - gas naturel
ac - accessoire

Légende

x - Standardteil
p - Propan
n - natürlich
ac -  Zubehör

Legende



49

C

B

3

6

21 A

6

54

Part # P500V P500VX P500 
PHM P665V P665VX Description 

A N360-0011-SER x x
Lid Assembly. | Assemblage du 
couvercle. | Montaje de la tapa. | 
Montage des Deckels.

A N360-0012-SER x x

A N010-1743-SER x

B N685-0032-SER x x x x
TEMPERATURE GAUGE KIT

B N685-0032-BK-SER x

1 N685-0032 x x x x Temperature Gauge. | Indicateur 
de température. | Indicador de 
temperatura. | Temperaturanzeige.1 N685-0032-BK x

2 N051-10002238 x x x x Temperature Gauge Bezel. | 
Couvercle de la jauge de 
température. | Indicador de 
temperatura Bisel. | Lünette der 
Temperaturanzeige.2 N051-10002238-

BK1HT x

3 N450-0032 x x x x x Locknut. | Contre-écrou. | Tuerca de 
seguridad. | Gegenmutter.

C N385-0532-SER x x x x
LOGO KIT

C N010-1744-SER x

4 N385-0532 x x x x Logo, Napoleon. | Logo, Napoléon.
Logotipo, Napoleón. | Logo, 
Napoleon.4 N385-0532-BK x

5 N450-0044 x x x x x Nut | Écrou | Tuerca | Nuss

6 N510-0013 x x x x x Lid Bumper. | Butoir du couvercle.
Tope de la tapa. | Deckel-Stoßstange.

Lid Assembly | L’assemblage du couvercle 
Ensamblaje de la tapa | Montage des Deckels



50

2

1

A

2

Part # P500V P500VX P500 
PHM P665V P665VX Description 

A N335-0151-SER x x

Hood Assembly. | Assemblage du 
capot. | Montaje de la campana. | 
Montage der Haube.

A N335-1745-SER x

A N335-0152-SER x x

1 N570-0145 x x x x Screw 1/4-20 x 1/2 in. | Vis 1/4-20 
x 1/2 in. | Tornillo 1/4-20 x 1/2 in. | 
Schraube1 N570-0145-BK x

2 N485-0033 x x x x x
Pin, Clevis Locking. | Goupille de 
verrouillage de chape. | Perno, 
bloqueo de horquilla. | Stift, 
Gabelkopfverriegelung.

Hood Assembly | Assemblage du capot
Montaje de la campana | Montage der Haube



51

18

9

17

A

B

8
16

15

10

13

12

14

7

5

6

11

4

3

2

1

Part # P500V P500VX P500 
PHM P665V P665VX Description

A N010-1710 x x x x
Assy, Side Shelf Left. | Assemblage, 
tablette latérale gauche. | 
Ensamblaje, estante lateral izquierdo. 
| Montage, Seitenablage links.

A N010-1710-BK x
Assy, Side Shelf Left. | Assemblage, 
tablette latérale gauche. | 
Ensamblaje, estante lateral izquierdo. 
| Montage, Seitenablage links.

1 N555-0091 x x x x x Lid Rod. | Tige de couvercle. | 
Varilla de la tapa. | Deckel-Stab.

2 N403-10001515-M02 x x x x Side Burner Lid. | Couvercle du 
brûleur latéral. | Tapa lateral 
del quemador. | Seitenbrenner-
Deckel.2 N403-10001515-

BK1TX x

3 N305-10001280 x x x x Cooking Grid Side Burner STN STL.
Grille, ondulée, côté IR. | Rejilla, 
Ondulada, lado IR. | Kochrost 
Seitenbrenner Edelstahl3 N305-0141 x

4 N010-1725 x x x x x
Assy, Infrared Burner.  
Assemblage, brûleur infrarouge.  
Ensamblaje, quemador infrarrojo. 
Montage, Infrarot-Brenner.

Side Shelf (Infrared Burner) | Tablette latérale (brûleur infrarouge) 
Estante lateral (quemador de infrarrojos) | Seitenablage (Infrarotbrenner)



52

Part # P500V P500VX P500 
PHM P665V P665VX Description

5 N570-0013 x x x x x
Screw | Vis | Tornillo | Schraube 
#8 x 5/8 in ST.ST.  
Pan HD. Phil.

6 N570-0042,  
Z735-0001 x x x x x

Screw, 10-24 x 3/8 Rnd Hd Philip 
STN STL, NGZ, Washer M9 x 5mm 
x 0.5mm. | Screw, 10-24 x 3/8 Rnd 
Hd Philip STN STL, NGZ, Rondelle 
M9x5mm x 0.5mm. | Tornillo, 10-24 
x 3/8 Rnd Hd Philip STN STL, NGZ, 
Arandela M9 x 5mm x 0.5mm. | 
Schraube, 10-24 x 3/8 Rnd Hd Philip 
STN STL, NGZ, Unterlegscheibe M9 x 
5mm x 0,5mm.

7 N500-0079-BK2GL x x x x x

Infrared Side Burner Housing.
Brûleur latéral infrarouge.  
Carcasa del quemador lateral 
infrarrojo. | Gehäuse des Infrarot-
Seitenbrenners.

8 N570-0087 x x x x x
Screw, 1/4-20 x 7/8 in.
Vis, 1/4-20 x 7/8 in.
Tornillo, 1/4-20 x 7/8 pulg.
Schraube, 1/4-20 x 7/8 in.

9 N710-10001808 x x x x x

Side Burner Drip Tray. | Plateau 
d’égouttage du brûleur latéral. |  
Bandeja de goteo del quemador 
lateral. | Tropfschale für 
Seitenbrenner.

10 N450-0051 x x x x x
Nut, Wing # 10-32. | Écrou à ailettes 
# 10-32. | Tuerca de mariposa # 
10-32. | Mutter, Flügel # 10-32.

11 N080-0518 x x x x Bottle Opener, Mounted. 
| Décapsuleur, montage. | 
Abridor de botellas, montado. | 
Flaschenöffner, Montiert.11 N080-0518-BK1TX x

B N385-0506-SER x x x x Logo, Prestige with Nuts. | Logo, 
Prestige avec écrous. | Logotipo, 
Prestige con tuercas. | Logo, 
Prestige mit Nüssen.B N385-0506-BK-SER x

12 N385-0506 x x x x Logo, Prestige.

13 N450-0044 x x x x x
Nut, 3/16 Stud. | Écrou, boulon 
3/16. | Tuerca, perno 3/16. | Mutter, 
3/16 Bolzen.

14 N510-0013 x x x x x
Bumper, Rectangular. | Pare-
chocs, rectangle. | Parachoques, 
rectangular. | Stoßstange, rechteckig.

15 N010-1717 x x x x Side Shelf Left. | Tablette 
latérale gauche. |  Estante lateral 
izquierdo. | Seitenregal links.15 N010-1717-BK x

16 N240-10002246 x x x x x
Electrode, IR Side Burner.
Électrode, brûleur latéral IR.
Electrodo, quemador lateral IR. 
Elektrode, IR-Seitenbrenner.

17 N120-0058 x x x x End Cap, Side Shelf Left. | Embout, 
tablette latérale gauche. | Tapa 
lateral izquierda. | Endkappe, 
Seitenregal links.17 N120-0058 x

18 N570-0076 x x x x x
Screw, #8 x 1/2 in. | Vis, #8 x 1/2 in.
Tornillo, #8 x 1/2 pulg. | Schraube, 
#8 x 1/2 in.



53

18

5

6

1 2

17

16

4

A

5

3

12

8
10

9

16

14

12

13

5

10

11

7
15

12

9 12
16

12

13

Part # P500V P500VX P500 
PHM P665V P665VX Description

A N135-0085-SER x x
Base Assembly.
Assemblage de la base.
Montaje de la base.
Montage der Basis

A N135-0085-BK-
SER x

A N135-0086-SER x x

1 N240-0046 x x x x x

Rear Burner Electrode (with Wire).
Électrode du brûleur arrière (avec 
fil). | Electrodo quemador trasero  
(con cable). | Hintere 
Brennerelektrode (mit Draht).

2 N570-0008 x x x x x
Screw, #8 x 1/2 in. | Vis, #8 x 1/2 in.
Tornillo, #8 x 1/2 pulg. | Schraube, 
#8 x 1/2 in.

3 N350-0104 x x x Housing, Rear Burner. | Boîtier, 
brûleur arrière. | Carcasa, 
quemador trasero. | Gehäuse, 
hinterer Brenner.3 N350-0105 x x

4 N100-0072 x x x x x Burner, Rear. | Brûleur, arrière. | 
Quemador trasero. | Brenner, hinten.

5 N570-0118 x x x x x
Screw, 1/4 - 20x3/8 | Vis, 1/4 - 20x3/8 
Tornillo, 1/4 - 20x3/8 
Schraube, 1/4 - 20x3/8

Base Assembly | Assemblage de la base 
Montaje de la base | Montage der Basis



54

Part # P500V P500VX P500 
PHM P665V P665VX Description

6 N200-0157-GY1HT x x
Back Cover.
Couverture arrière.
Cubierta trasera.
Hintere Umschlagseite.

6 N200-0157-BK1HT x

6 N200-0158-GY1HT x x

7 N585-0192 x x x
Thermocouple Heat Shield.
Bouclier thermique du thermocouple.
Escudo térmico del termopar.
Thermoelement-Hitzeschild.

8 N680-0002 x x x
Thermocouple, (with Wire).
Thermocouple, (avec fil).
Termopar, (con cable). 
Thermoelement, (mit Draht).

9 N160-0056 x x x x x Spring Clip. | Clip à ressort.
Clip de resorte. | Federklemme.

10 N010-1720 p p x

Assy, Rear Burner Orifice.  
Assy, Orifice du brûleur arrière. 
Ensam, Orificio quemador trasero.
Baugruppe, hintere Brenneröffnung. 
P500V LPG.

10 N010-1721 n n x

Assy, Rear Burner Orifice.  
Orifice du brûleur arrière. 
Orificio quemador trasero. 
Baugruppe, hintere Brenneröffnung. 
P500V NAT.

10 N010-1722 p p

Assy, Rear Burner Orifice. 
Assem, orifice du brûleur arrière.
Ensam, orificio quemador trasero.
Baugruppe, hintere 
Brenneröffnung. P665V GLP

10 N010-1723 n n

Assy, Rear Burner Orifice.  
Assem, Orifice du brûleur arrière.
Ensam, Orificio quemador trasero. 
Baugruppe, hintere Brenneröffnung. 
P665V NAT.

11 N160-0058 
N570-0122 x x x x x

Bracket & Screw. | Support et vis.
Soporte y tornillo. | Halterung & 
Schraube.

12 N570-0122 x x x x x Screw. | Vis. | Tornillo. | Schraube 
1/4 -20 x 10.5 mm

13 N100-0071 x x x x x
Burner, Main Tube. | Brûleur, 
tube principal. | Quemador, tubo 
principal. | Brenner, Hauptrohr.

14 N080-0406 x x x x x
Bracket, Cross Light. | Support, 
éclairage transversal. | Soporte, luz 
de cruce. | Halterung, Kreuzleuchte.

15 N500-0080 x x x x x
Sear Plate. | Plaque d’araignée, 
biseautée. | Placa de cizalla, 
biselada. | Anbratplatte.

16 N105-0023 x x x x x Bushing 7/8 in. | Douille 7/8 in.
Casquillo 7/8 pulg. |  Buchse 7/8 in.

17 N510-0013 x x x x x
Bumper, Lid.  | Pare-chocs, Couvercle.
Paragolpes, Tapa. | Stoßstange, 
Deckel.

18 N750-1117 x x x x x
Wire, Side Burner Ignitor. | Fil, 
allumage du brûleur latéral. | Cable, 
ignitor quemador lateral. | Draht, 
Seitenbrenner-Zünder.



55

A

8

7

1

5

2

7

4
36

Part # P500V P500VX P500 
PHM P665V P665VX Description

A N010-1711 x x
Assy, Side Shelf Right.
Assemblage, tablette latérale droite.
Ensamblaje, estante lateral derecho.
Montage, Seitenablage rechts

A N010-1712-CE x x

A N010-1712-
CE-BK x

1 N010-1718 x x
Welded Side Shelf Right.
Tablette latérale soudée à droite.
Estante lateral soldado a la derecha.
Geschweißtes Seitenregal Rechts.

1 N010-1719 x x

1 N010-1719-BK x

2 N570-0076 x x x x x Screw | Vis | Tornillo | Schraube
#8x1/2 in.

3 N120-0059 x x x x End Cap, Side Shelf Right. | Capuchon, 
tablette latérale droite. | Tapa, 
estante lateral derecho. | Endkappe, 
Seitenregal rechts.3 N120-0059-

BK0TX x

4 N710 -10002247 x x Tray, Side Shelf, Probe. | Plateau, 
étagère latérale, sonde. | Bandeja, 
estante lateral, sonda. | Tablett, 
Seitenablage, Sonde.4 N710 -10002247

-BK0T x

5 N460-0004 x x x
Receptacle, Probe Plugs. | Réceptacle, 
bouchons de sonde. | Receptáculo, 
conectores de sonda. | Steckbuchse, 
Sondenstecker.

6 N010-1739 x x x
Display Assy. | Assortiment d’affichage.  
Ensamblaje de la pantalla. 
Display-Montage.

7 W450-0051 x x x
Nut, Wing #10-32. | Écrou à ailettes 
#10-32. | Tuerca de mariposa #10-32.  
Mutter, Flügel #10-32

8 N570-0087 x x x x x
Screw, 1/4-20 x 7/8 in. | Vis, 1/4-20 
x 7/8 in. | Tornillo, 1/4-20 x 7/8 pulg. | 
Schraube, 1/4-20 x 7/8 in.

Side Shelf | Tablette latérale | Estante lateral | Seitenablage



56

16

17

20

19

18

1

2

3

15

4

14

A

10

5

6
13

9

12

11
8

7

Part # P500V P500VX P500 
PHM P665V P665VX Description

A N475-0636-LP-SER p p

Control Panel Assy.
Panneau de commande. 
Panel de control.
Montage des Bedienfelds

A N475-0636-NG-
SER n n

A N475-0637-LP-SER p p

A N010-1742-LP-SER p p

A N010-1742-NG-SER n n

A N475-0637-NG-
SER n n

1 N585-0193 x x x Shield, Heat Control Panel.
Bouclier, panneau de contrôle 
de la chaleur. | Escudo, panel de 
control térmico. | Abschirmung, 
Wärmesteuerung.1 N585-0194 x x

2 N570-0148 x x x x x
Screw, 10-32 x 5/16 in. | Vis, 10-32 
x 5/16 in. | Tornillo, 10-32 x 5/16 
pulg. | Schraube 10-32 x 5/16 in.

3 N432-0023 p p p Manifold | Collecteur | Colector | 
Verteiler P500V(X) RSIB LPG.

3 N432-0024 n n p Manifold | Collecteur | Colector | 
Verteiler  P500V(X) RSIB NAT.

Control Panel | Panneau de contrôle | Panel de control | Bedienfeld



57

Part # P500V P500VX P500 
PHM P665V P665VX Description

3 N432-0025 p p Manifold | Collecteur | Colector | 
Verteiler  P665V(X) RSIB LPG.

3 N432-0026 n n Manifold | Collecteur | Colector | 
Verteiler  P665V(X) RSIB NAT.

4 N010-1726 x x x

Control Panel Wire Harness. 
Harnais de câbles, panneau de 
commande. | Mazo de cables del 
panel de control. | Kabelbaum für 
die Steuertafel.

4 N010-1727 x x

Control Panel Wire Harness. 
Harnais de câbles, panneau de 
commande. | Mazo de cables del 
panel de control. | Kabelbaum für 
die Steuertafel.

5 N570-0122 x x x x x
Screw, 1/4-20 x 10.5 mm.  | Vis, 
1/4-20 x 10.5 mm. | Tornillo, 1/4-20 
x 10.5 mm. | Schraube, 1/4-20 x 
10.5 mm.

6 N660-0014 x x x x x
Light Switch. | Interrupteur de 
lumière. | Interruptor de luz. 
Lichtschalter.

7 N570-0078 x x x x x
Screw, M4 x 8 mm. | Vis, M4 x 
8 mm. | Tornillo, M4 x 8 mm. | 
Schraube, M4 x 8 mm.

8 N010-1713 x x x x Assy, Bezel + LED (Main Burner).
Ensemble, cadre + LED (brûleur 
principal). |  Ensam, bisel + LED  
(quemador principal). | Baugruppe, 
Blende + LED (Hauptbrenner)

8 N010-1713-BK x

9 N051-0027 x x x x Bezel, Small Rear Burner. | Cadre, 
petit brûleur arrière. | Bisel, 
quemador pequeño trasero. | 
Blende, kleiner hinterer Brenner.9 N051-10001479-

BK1TX x

10 N051-0026 x x x x Bezel, Small Rear Burner. | Cadre, 
petit brûleur arrière. | Bisel, 
quemador pequeño trasero. | 
Blende, kleiner hinterer Brenner.10 N051-10001478-

BK1TX x

11 N387-0016 x x x x x
LED, Blue/Red Small. | LED, bleu/
rouge petit. | LED, azul/rojo 
pequeño. | LED, Blau/Rot Klein.

12 N380-0051 x x x x x Knob, Large Main Burner.
Bouton, grand brûleur principal.
Perilla, quemador grande principal.
Knopf, großer Hauptbrenner.12 N380-0051-BK

13 N380-0052 x x x x Knob, Small Side/Rear Burner.
Bouton, petit brûleur latéral/
arrière. | Perilla, pequeño 
quemador lateral/trasero. | Knopf, 
kleiner Seiten-/Heckbrenner.

13 N380-0052-BK x

14 N660-0013 x x x x Igniter Button. | Bouton 
d’allumage. | Botón de encendido. 
Zündungstaste. | Zündungstaste.14 N660-0013-BK x

15 N475-0636 x x
Panel, Control.
Panneau de contrôle.
Panel de control.
Panel, Steuerung.

15 N475-10001476-
BK1HX x

15 N475-0637 x x



58

Part # P500V P500VX P500 
PHM P665V P665VX Description

16 N530-0032 p p p p p

Regulator, Propane.
Régulateur, Propane.
Regulador, propano
Regler, Propan.

16 N530-0033 p p p p p

16 N530-0034 p p p p p

16 N530-0035 p p p p p

16 N530-0036 p p p p p

16 N530-0037 p p p p p

16 N530-0038 p p p p p

16 N530-0039 p p p p p

16 N530-0042 p p p p p

16 N530-0043 p p p p p

16 N530-0046 p p p p p

17 N530-0023-SER p p p p p

Regulator, Stepdown, 
Régulateur, Stepdown, 
Regulador, reductor, 
Regler, Abwärtsregler, 
50mbar - 24,5mbar, LPG

17 N530-0026 n n n n n

Regulator, Stepdown, 
Régulateur, Stepdown, 
Regulador, reductor, 
Regler, Abwärtsregler, 
18.5mbar, NAT

18 N720-0071 x x
Flex Connector 1/2 in x 12 in. 
Connecteur Flex 1/2 in x 12 in.
Conector flexible 1/2 pulg. x 12 
pulg. | Flexverbinder 1/2 in x 12 in. 

18 N720-0044 x x x
Flex Connector, 12 x 3/8 in.
Connecteur Flex, 12 x 3/8 in.
Conector flexible, 12 x 3/8 pulg.
Flexverbinder, 12 x 3/8 in.

19 N720-0097 x x x x x

Side Burner Flex Connector 1/4 
in x 17 in. | Connecteur flexible 
pour brûleur latéral 1/4 in x 17 in. | 
Conector flexible para quemador 
lateral 1/4 pulg. x 17 pulg. | 
Flexanschluss für Seitenbrenner 
1/4 in x 17 in.

20 N010-10001866 n n n n n

Assy, 90 Deg Fitting, SB Orifice 
1.65 mm NAT. | Assemblage, 
raccord à 90 degrés, SB Orifice 
1.65 mm NAT. | Conjunto, Racor 
90 Deg,  SB Orificio 1,65 mm 
NAT. | Baugruppe, 90-Grad-
Verschraubung, SB Blende 1,65 
mm NAT.

20 N010-10001865 p p p p p

Assy, 90 Deg Fitting, SB Orifice 
#56 LPG. | Assemblage, raccord 
à 90 degrés, orifice SB #56 LPG. 
| Conjunto, racor de 90 grados, 
orificio SB nº 56 GLP. | Baugruppe, 
90-Grad-Verschraubung, SB-Düse 
#56 LPG.



59

5

4

5
1

18

10

17

16

5

3

13

15

14

2

11

15

8

712

9

5

6

Part # P500V P500VX P500 
PHM P665V P665VX Description

1 N010-1728 x x x x Assy, Panel Cabinet Left. 
Assy, panel cabinet gauche. 
Ensamblaje, panel izquierdo. 
Montage, Schaltschrank links.1 N010-1728-BX x

2 N200-0160-GY1SG x x x x Cover, Heat Shield. 
Couvercle, bouclier thermique. 
Tapa, protección térmica. 
Abdeckung, Hitzeschild.2 N200-0160-BK1TX x

3 N010-10001720-
GY1SG x x

Shield, Heat Cart Gray. 
Bouclier, cartouche thermique gris.  
Escudo, carro térmico gris. 
Schild, Hitzewagen grau.

3 N010-10001720-
BK1TX x

3 N010-10001721 x x

4 N475-0633-GY1SG x x
Panel, Rear Cart Gray. 
Panneau, arrière du chariot gris.  
Panel, carro trasero gris. 
Platte, hinterer Wagen Grau.

4 N475-0633-BK1TX x

4 N475-0634-GY1SG x x

5 N570-0118 x x x x x Screw | Vis | Tornillo 1/4-20 x 3/8 in.

6 N010-1729 x x x x Assy, Panel Cabinet Right. | Assy, 
armoire à panneaux droite.  | 
Ensamblaje, armario panel derecho.6 N010-1729-BX x

Cabinet Assembly | Assemblage du cabinet 
Emsamblaje del armario | Montage des Gehäuses



60

Part # P500V P500VX P500 
PHM P665V P665VX Description

7 N570-0154 x x x x x
Screw, #6 x 1 in. |  Vis, #6 x 1 in. | 
Tornillo, #6 x 1 pulg. | Schraube, 
#6 x 1 in.

8 N160-0057 x x x x Clip, Cart Divider. | Clip, séparateur 
de chariot. | Clip, separador de 
carros. | Clip, Wageneinteilung.8 N160-0057-BK0TX x

9 N222-0003 x x x x Divider, Cart. | Séparateur, chariot. 
Separador, carro. | Teiler, Wagen.9 N222-0003-BK1TK x

10 W160-0057 x x x x x Wire Clip. | Clip de fil. | Pinza para 
cables. | Drahtklammer.

11 N655-0242 x x x x x
Support, Caster Rear. 
Support, crémaillère arrière. 
Soporte, ruedas traseras.
Stütze, Lenkrad hinten.

12 N655-0241 x x x x x
Support, Caster Front. | Support, 
roulette avant. | Soporte, ruedas 
delanteras. | Stütze, Lenkrad vorne.

13 N130-0018 x x x x x
Caster, 3 in Wheel, W/Brake. 
Roulette, 3 in wheel, avec le frein.  
Ruedas de 3 pulg., con freno.
Lenkrolle, 3-Zoll-Rad, mit Bremse.

14 N570-0024 x x x x x
Screw, 1/4-20 x 1/2 Hex. 
Vis, 1/4-20 x 1/2 hexagonale.  
Tornillo, 1/4-20 x 1/2 hexagonal. 
Schraube, 1/4-20 x 1/2 Sechskant

15 N430-0009 x x x x x
Catch, Magnetic. | Loquet, 
magnétique. | Cierre magnético. 
Fangen, Magnetisch.

16 N590-10003348-
GY1SG p p

Shelf, Bottom Cart P500V LPG 
Grey. | Étagère, chariot inférieur 
P500V LPG gris. | Estante, carro 
inferior P500V LPG gris. | Regal, 
unterer Wa gen P500V LPG Grau.

16 N590-0357-GY1SG n n

Shelf, Bottom Cart P500V NAT 
Grey. | Étagère, chariot inférieur 
P500V NAT gris. | Estante, carro 
inferior P500V NAT gris. | Regal, 
unterer Wagen P500V NAT Grau.

16 N590-10003350-
GY1SG p p

Shelf, Bottom Cart P665V LPG 
Grey. | Étagère, chariot inférieur 
P665V LPG gris. | Estante, carro 
inferior P665V LPG gris. | Regal, 
unterer Wagen P665V LPG Grau.

16 N590-0359-GY1SG n n

Shelf, Bottom Cart P665V NAT 
Grey. | Étagère, chariot inférieur 
P665V NAT gris. | Estante, carro 
inferior P665V NAT gris. | Regal, 
unterer Wagen P665V NAT Grau.

16 N590-10003348-
BK1TX p

Shelf, Bottom Cart P500V LPG Grey. 
| Étagère, chariot inférieur P500V 
LPG gris. | Estante, carro inferior 
P500V LPG gris. | Regal, unterer Wa 
gen P500V LPG Grau.



61

Part # P500V P500VX P500 
PHM P665V P665VX Description

16 N590-0357-BK1TX n

Shelf, Bottom Cart P500V NAT Grey. 
| Étagère, chariot inférieur P500V 
NAT gris. | Estante, carro inferior 
P500V NAT gris. | Regal, unterer 
Wagen P500V NAT Grau.

17 N160-0053 x x x x x
Clip, Flex Line Adjustable. 
Clip, flex ligne réglable.
Clip, línea flexible ajustable. 
Clip, Flex Line einstellbar.

18 Z570-0043 x x x x x
Screw, #8 x 3/8 in Black. 
Vis, #8 x 3/8 in noir. 
Tornillo, #8 x 3/8 in, negro. 
Schraube, #8 x 3/8 in Schwarz.



62

26

20

25

24

12

1
2

13

11

14

323
4

17

10

21

22

5

6

19

18

16

7

15

9

8

Part # P500V P500VX P500 
PHM P665V P665VX Description

1 N325-0079 x x x x x

T Handle Plastic For Spit Rod. | 
Poignée en T en plastique pour 
crachoir. | Mango en T de plástico 
para caña de escupir. | T-Griff aus 
Kunststoff für Spucknapf.

2 N105-0019 x x x x x Bushing, Stop. | Douille, butée. 
Casquillo, Tope. | Buchse, Anschlag.

3 N275-0001 x x x x x
Rotisserie Forks. | Fourchettes de 
rôtisserie. | Tenedores de asador.
Rotisserie-Gabeln.

4 N370-0308 x x x x x
Counter Balance.
Contre-équilibre. | Contrapeso.  
Gegengewicht.

5 65033 x x x x x
Motor, Rotisserie Commercial, GB.
Moteur, rôtissoire commerciale,GB.
Motor, Asador Comercial, GB.
Motor, Rotisserie Gewerblich, GB.

5 65032 x x x x x
Motor, Rotisserie Commercial, CE.
Moteur, rôtissoire commerciale,CE.
Motor, Asador Comercial, CE.
Motor, Rotisserie Gewerblich, CE.

Accessory Components | Composants auxiliaires
Componentes auxiliares | Zubehörkomponenten



63

Part # P500V P500VX P500 
PHM P665V P665VX Description

6 N555-0038 x x x Spit, Rod 34in. | Embout, tige 34in.
Spit, Varilla 34pulg. | Spieß, Stab 34in.

6 N555-0060 x x
Spit Rod, 43.5in. | Tige filetée, 
43.5in. | Varilla cromada hexagonal  
43.5 plug. | Spieß, Stab 43.5in.

7 N500-0080 x x x x x
Sear Plate, Beveled. 
Plaque d’araignée, biseautée. 
Placa de cizalla, biselada. 
Anbratplatte, abgeschrägt.

8 N080-0519 x x x x x
Bracket, Mount Rotis Motor.  
Support, montage du moteur rotatif.
Soporte, montaje de motor rotis.
Halterung, Montage Rotis Motor.

9 N570-0087 x x x x x
Screw, 1/4-20 x 7/8 in. | Vis, 1/4-20 x 
7/8 in. | Tornillo, 1/4-20 x 7/8 pulg. 
Schraube, 1/4-20 x 7/8 in.

10 N350-0106 x x
Battery Housing 3x D-cell. | Boîtier 
de batterie 3x D-cell. | Carcasa de 
batería 3x D-cell. | Batteriegehäuse 
3x D-Zelle.

10 N010-1737 x x x
Battery Housing 6x D-cell. 
Boîtier de batterie 6x D-cell. 
Carcasa de batería 6x D-cell. 
Batteriegehäuse 6x D-Zelle.

11 N357-0021LY x x x x x
Igniter, Block 2 Spark 4.5V.
Allumeur, bloc 2 spark 4.5V.
Encendedor, bloque 2 chispa 4,5V.
Zünder, Block 2 Funken 4,5 V.

12 N010-10003347 p p

Assy, Propane Tank Scale.  
Assemblage, Réservoir de propane 
échelle. |  Ensamblaje, tanque 
de propano escala. | Montage, 
Propantank Skala.

12 N750-1115 p p p

Wire, Tank Scale To Battery. 
Fil, échelle de réservoir à la 
batterie. | Cable, escala de tanque 
a batería. | Draht, Tankwaage zur 
Batterie.

12 N710-10003304-
GY0TX p p

Propane Tank Tray. 
Bac pour réservoir de propane. 
Bandeja de tanque de propano. 
Propan-Tankwanne.

12 N010-10003347-
BK p

Assy, Propane Tank Scale.  
Assemblage, Réservoir de propane 
échelle. |  Ensamblaje, tanque 
de propano escala. | Montage, 
Propantank Skala.

13 N080-10003342-
GY1SG p p p p

Bracket, CE Tank Scale right grey.
Support, CE Tank Scale droit gris.
Soporte, CE Tank Scale gris 
derecho. | Halterung, CE-
Tankwaage rechts grau.

13 N080-10003341-
GY1SG p p p p

Bracket, CE Tank Scale left grey.
Support, CE Tank Scale gauche 
gris.| Soporte, CE Tank Scale 
gris izquierdo. | Halterung, CE-
Tankskala links grau.



Part # P500V P500VX P500 
PHM P665V P665VX Description

14 N080-10003341-
BK1SG p

Bracket, CE Tank Scale left black.
Support, CE Tank Scale gauche 
noir. | Soporte, CE Tank Scale 
izquierdo negro. | Halterung, CE 
Tankwaage links schwarz.

14 N080-10003342-
BK1SG p

Bracket, CE Tank Scale right black.
Support, CE Tank Scale droit noir.
Soporte, CE Tank Scale derecho 
negro. | Halterung, CE Tankwaage 
rechts schwarz.

15 N010-1700 x x
Assy, Door Left. | Assemblage, 
porte gauche. | Ensamblaje, puerta 
izquierda. | Montage, Tür links.

15 N010-1700-BX x

15 N010-1701 x x
Assy, Door Right. | Assemblage, 
porte droite. | Ensamblaje, puerta 
derecha. | Montage, Tür rechts.15 N010-1701-BX x

16 N010-1702 x x
Assy, Door Left. | Assemblage, 
porte gauche. | Ensamblaje, puerta 
izquierda. | Montage, Tür links.

16 N010-1703 x x
Assy, Door Right. | Assemblage, 
porte droite. | Ensamblaje, puerta 
derecha. | Montage, Tür rechts.

17 62007 x x x x x
Alum. Foil Grease Tray. 
Bac à graisse en aluminium.   
Bandeja de grasa de aluminio.  
Alufolien-Fettauffangwanne.

18 N710-0062 x x x x x
Grease Tray. | Plateau à graisse.
Bandeja para grasa.  
Fettauffangwanne.

19 N010-10003432 x x x Assy, Drip pan with Heat Sheild.
Assemblage, lèchefrite avec 
protection contre la chaleur.  
Montaje, bandeja de goteo con 
protección térmica. | Montage, 
Tropfschale mit Hitzeschild.19 N010-10003433 x x

20 N010-10001081 x x x x x
Side Burner Wind Shield.
Brûleur latéral Pare-vent.  
Rompevientos, quemador lateral. 
Windschutz für Seitenbrenner.

21 N305-0157 x x x x

Cooking Grid Large Stainless Steel. 
Grande grille de cuisson, acier 
inoxydable. 
Parrilla de cocción grande, acero 
inoxidable.  
Kochrost groß Edelstahl.

22 N305-0158 x x
Cooking Grid Small Stainless Steel. 
Petite grille de cuisson, acier 
inoxydable. 
Parrilla de cocción pequeña, acero 
inoxidable.  
Kochrost Klein Edelstahl.22 N305-0140 (x4) x

23 N520-0059 x x Warming Rack.
Portoir chauffant.
Soporte para calentar.
Warmhaltegestell.23 N520-0060 x x



Part # P500V P500VX P500 
PHM P665V P665VX Description

23 71500 x

Multifunctional Warming Rack.
Panier chauffant multifonctionnel.
Soporte de calentamiento 
multifuncional. | Multifunktionales 
Warmhaltegestell.

24 N680-0003 x x x
Thermoprobe, Wired. 
Thermosonde, filaire. 
Sonda térmica, con cable.
Thermoprobe, verdrahtet.

25 N215-10002068 x x x x x
Wind Deflector. 
Déflecteur de vent. 
Deflector de viento.  
Windabweiser.

26 N350-10002764 x x x
Probe Housing. 
Boîtier de la sonde. 
Carcasa de la sonda.
Sondengehäuse.



66

Notes



67

Notes



NAPOLEON®

NAPOLEON®

Celebrating over 40 years
delivering home comfort products

Célébrant plus de 40 ans à fournir des 
produits de confort pour la maison

Celebrando más de 40 años entregando 
productos para el confort del hogar

Wir feiern über 40 Jahre 
Lieferung von Produkten für den Wohnkomfort

N415-0801CE   | --1 | Nov 14, 2024

Address Phone Online

Wolf Steel Ltd. Europe Email:        eu.info@napoleon.com

Website:    www.napoleon.comDe Riemsdijk 22, 4004 LC, Tiel, The Netherlands 
10-12 Home Farm, Meriden Road, Berkswell,  
CV7 7SL, United Kingdom 
24 Napoleon Road, Barrie, Ontario,  
L4M 0G8, Canada

+31 345 588655

NAPOLEON® products are 
protected by one or more U.S. 
and Canadian and/or foreign 
patents or patents pending.

Les produits de NAPOLEON® 
sont protégés par un ou 
plusieurs brevets américains, 
canadiens et/ou étrangers au 
par des brevets en instance.

Los productos NAPOLEON® 
están protegidos por una  
o más patentes o patentes 
pendientes en E.U., Canadá 
y/u otros países.

NAPOLEON®-Produkte sind 
durch ein oder mehrere US-
amerikanische und kanadische 
und/oder ausländische 
Patente oder angemeldete 
Patente geschützt.


